
Industrial de Valvulas, S.A. de C. V. 
Av. de La Industria Lote 16 Fracc. Industrial El Trebol 

Since 1842 Tepotzotlan, Estado de Mexico C. P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING T O  EN10204 TYPE 3.1) 

A S E G U R A M I E N T O  D E  C A L I D A D  C E R T I F I C A D O  D E  C U M P L I M I E N T O  
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDMG TO OUR QUALITY SYSTEM AND REOUIREMENTS GIVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTAñLECiüOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICLON.) 

API 598 
API 599 

- VALVE INSPECTION AND TESTING 
- METAL PLUG VALVES - FLANGED, THREADED AND WELDING 

- PIPELINE VALVES - CATE, PLUG, BALL AND CHECK 
- STEEL CATE VALVES. FLANGED AND WELDING ENDS 

ANSI B16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSI B16-II - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSI 816-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC01 lA08MAA8300000 I 

ITEM HEAT No. MATERIAL 
(PAXTEI (COLADA1 1ASTX 

BODY WH21510 ASTM A.216IWCB 
CUERPO 

BONNET WH19862 ASTMA-216MCB 
BONEE 

WEDGE WH81073 &STM A - Z ~ ~ I C A L S  

DISCO 

. 

SU!&? 1 ?SEA!$ 1 SIDE (LADO)\ 1 2 

450 450  N A  N A  

80 8 0  
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(Código) 
D e s c r i o t i o n  2" Fig. 5202 F UT WCB, API TRlM No.8 830000 

Descripcion C A S T  STEEL C A T E  V A L V E  150 C L A S S  
( V A L V U L A  C O M P U E R T A  D E  A C E R O  F W D I D O  C L A S E  150) 

VALVE WlTH LOW EMlSSlON CONTROL (50 PPM'S MAX.) (VALVG'LA SUMINISTRADA CON CONTROL DE B.U*S 
EMIS~ONES FCGITIVAS (50 PPM'S WK.) ) 

TEE%YDE,Z, 
HYDROSTATIC IPSI) 

(WDROSTATICA) 

PNEUMATIC íPSI) 
, ( N E ~ T I C A l  

CERTIFICADO POR: C E R T l F l E D  B Y  : 
ASEGURAMIENTO DE CALIDAD Q U A L I T Y  A S S U R A N C E  

C Mn P S Si Ni Cr Mo Cu V Cb 
0.210 0.939 0.028 0.020 0.463 0.042 0.013 0.021 0.013 0.005 

Nomalirated to (Nomalirado a) 930 T e m ~ e r  lo iTemy>le a1 650 Cooled in air (Enalado en aire.) 
0.204 0.879 0.024 0.019 0.415 0.052 0.020 0.021 0.005 0.005 

Nomalizated to (Nomalirado a i  920 Temper to (Tem~le  a) 650 Cooled in a i r  (Erüsiado en aire.) 
0.133 0.448 0.023 0.011 0.427 0.074 12.510 0.021 0.010 0.001 

Nomalizado a (Nomalilared 10) 970 T r m ~ l e  a ( T e m ~ e r  to) 630 Enalado en aire (Cooled in a i i l  

M E C H A N I C A L  TESTS (PROPMECiU*lCAS) 

! J 
KPSl KPSI % *A 

C W ~  151  2ND IRD AVG 
80.19 41.47 29 45 157 

80.18 52.05 32 45 154 

105.56 70.04 26 40 287 

2 

FACIO-21 REV "5" 

CHEMICAL COMPOSITION (%) COMPOSICION QUIMICA (%) T E N S  Y I E L D  ELG R E D  B H N  


